Part Number Description Price

COSWORT I

Cosworth Ltd
The Octagon
St James Mill Road
Northampton
NN5 5RA

Tel: +44 (0) 1604 598300
Fax:+44 (0) 1604 598656

E-Mail: crisalel@cosworth-racing.com
Web: www.cosworth.com

YB Price List Guide

Welcome to Cosworth Ltd. We can offer you a top level service with a dedicated
Sales team who will be more than pleased to see to your YB engine spares requirements.

We can offer same day despatch on all UK and International orders placed before 2pm.
Payment can be made by Access/Visa/Switch or cheque.

Please note that all prices quoted are exclusive of VAT and delivery.

All prices are subject to change at any time without prior warning.

Issue Six — 11.03.05

Issue Five - 20.08.2004



Part Number

CYLINDER BLOCK

YB0559
KK0732
PP1500
PP3324
PP2564
YB0187
YB0152
YB0902
YB0917
PP2894
PP2891
YB0188
YB0189
YB0190
YB0191
PP2900
PP2903
YB0115

CRANKSHAFT

YB0905
YB0130
YB0131
YB0132
YB0347
YB0348
YB0349
YB0238
YB0239
YB0193
YB0194
PP2909

YB0080
YB0081
YB0082

CON ROD ASSY

YB0023
YB0025
YB0141
PP1410
YB0134
YB0135
YB0136
YB1394
FB1263
YB8423
YB0205
YB8422

PULLEY AUX SHAFT

YB0044
YB0047
PP2915
PP2917
YB0048
YB0198
PP2919

Description

CYLINDER BLOCK

BUNG KIT - CYLINDER BLOCK
CORE PLUG

CORE PLUG 12MM

CORE PLUG 14MM

DIPSTICK - 2WD

BRACKET - 2WD

DIPSTICK - 4WD

BRACKET - 4WD

BLANKING PLUG

BALL PORT 11MM

BAFFLE ENG VENT

OIL T PIECE

SWITCH OIL PRESSURE
DOWEL BLOCK BELL HSG
BOLT M8 X 35

FLAT WASHER M8

BRACKET SPEED SENSOR CABLE

CRANKSHAFT

MAIN BEARINGS STD
MAIN BEARINGS +.25
MAIN BEARINGS +.50
MAIN BEARINGS STD
MAIN BEARINGS +.25
MAIN BEARINGS +.50
THRUST WASHERS
THRUST WASHERS
SHAFT AUX DRIVE
RET PLATE AUX DRIVE
SCREW M6 X 12

CRANKSHAFT VEE PULLEY
BOLT
WASHER

CON ROD

CON ROD BOLT

SMALL END BUSHES
SPIROL PIN

BIG END BEARINGS STD
BIG END BEARINGS +.25
BIG END BEARINGS +.50
REAR CRANK SEAL
FRONT CRANK SEAL AUX DRIVE
COVER AUX DRIVE
FRONT COVER GASKET
FRONT COVER

PULLEY AUX SHAFT
WASHER AUX DRIVE SHAFT
WOODRUFF KEY 5.6,5,16
BOLT M10 X 1 X 28 HEX HD
GEAR CRANK

TIMING BELT GUIDE
WOODRUFF KEY 5.7,5.19

Issue Five - 20.08.2004

Price

575.00
12.00
0.83
0.35
0.42
N/A
N/A
N/A
2.60
0.29
0.58
10.51
N/A
N/A
0.30
0.23
N/A
7.50

956.29
4.76
4.76
8.50
5.20
4.76

13.50
1.60
1.60

34.80
2.40
0.58

85.00
1.80
6.50

150.00
3.00
6.17
0.14
4.76
5.76
4.76

13.62
5.60
18.50
1.02
18.50

30.12
3.03
0.11
1.02

62.00
0.73
0.20



Part Number

YB0200

CYLINDER HEAD

YB8069
YB0004
YB0005
YB0006
YB0007
YB0008
YB0009
YB1370
YB0028
YB1373
YB0030
YB0031
YB0345
YB0346
YB0418
PP3429
PP3026
PP1484
PP1608
PP3188
PP3318
PP3314
YB0259
YB0038
YB0676
YB0464
YB0016
YB0600
YB1259
YB0242
YB0243
YB0051
YB0017
YB0244
PP2939
YB0722
PP3631

CYLINDER HEAD CONT.

YB0240
PP2917
PP3349
YB0041
YB0241
YB0040

YB0632
YB0635
YB0684

YB0633
YB0634

YB0197
YB0052
YB0053
PP3192
YB0170
YB0201

Description

TIMING BELT

CYLINDER HEAD - STD 4WD
INLET VALVE SEAT

INLET VALVE SEAT +.2
INLET VALVE SEAT +.4
EXHAUST VALVE SEAT
EXHAUST VALVE SEAT +.2
EXHAUST VALVE SEAT +.4
INLET VALVE GUIDE

INLET VALVE GUIDE +.4
EXHAUST VALVE GUIDE
EXHAUST VALVE GUIDE +.2
EXHAUST VALVE GUIDE +.4
STUD CAM CAP

STUD FRONT CAM CAP
CAM CAP

FLAT WSHER M8

FLAT WASHERS M6

NUT M8

NUT M6

CORE PLUG

CORE PLUG

STEEL BALL 6M

OIL RESTRICTOR

STUD INLET FLANGE

STUD EXHAUST FLANGE
STUD ADJUSTER PULLEY
INLET VALVE

EXHAUST VALVE

SPRING PLATFORM

INLET VALVE STEM SEAL
EXHAUST VALVE STEM SEAL
VALVE SPRING

RETAINER

COTTER

NUT EXHAUST MANIFOLD
TAPPET

SCREW M6 X 12

BALL RACE 25 X 47 X 12 - 2WD

INTERNAL CIRCLIP - 2WD

O RING -2WD

BEARING HSG SLEEVE-CAM SHAFT - 2WD
OIL SEAL CAMSHAFT - 2WD

SPACER SEAL TRACK CAMSHAFT - 2WD

BALL RACE 25 X 52 - 4WD
OIL SEAL 35X 52 X7 - 4WD
SPACER SEAL TRACK CAMSHAFT - 4WD

INLET CAMSHAFT - STD
EXHAUST CAMSHAFT - STD

CAM PULLEY

SENSOR HSG

GASKET SENSOR TO HEAD

M6 SPRING WASHER SINGLE COIL
WATER TEMP SENSOR

WATER TEMP SENDER

Issue Five - 20.08.2004

Price

26.00

1,300.24
4.13
6.21
6.21
3.80
5.74
7.58
6.50
4.59
6.15
6.15

10.27
10.27
0.60
4.50
0.24
0.04
0.05
0.11
0.20
0.12
1.23
5.25
0.60
1.40
2.20
15.75
25.60
1.20
1.80
1.80
12.00
0.70
0.65
1.80
16.20
0.11

5.21
1.02
1.30
14.51
5.60
5.44

6.60
9.20
12.50

121.08
103.00

12.60
33.00
1.10
N/A
28.50
1.84



Part Number

YB0626
YB0226
YB0445
YB0328
PP2982
YB0227
YB0076
YB1168
YB1261
YB0611
YB0461
YB0449

CAM COVER

YB0639
YB1188
YB0736
YB0886
YB0817

INLET MANIFOLD ASSY

YB0057
YB0171
YB0764
YB0059
YB0168

YB0097
YB0060
YB0850
YB0100
PP2934
PP3418
YB0061

INLET MANIFOLD ASSY CONT.

YB0842
YB0064
YB1198
YB0263
PP3452
YB0174
YB0175
YB0392
YB0228
YB0906

EXHAUST MANIFOLD

YB0013
YB0683
YB0625
YB0676
YB0275
PP2939
YB0638

YB0138
PP2940
PP3669

Description

WATER OUTLET THERM HSG - 4WD

AIR BLEED STEM

RUBBER BLANK PLUG

HOSE CLIP

THERM GASKET

THERMOSTRAT

GASKET WATER OUTLET TO HEAD

LIFTING EYE

CYLINDER HEAD GASKET - STD

HEAD GASKET - GRP A

HEAD BOLT - SMALL WASHER (EARLY TYPE)
HEAD BOLT - LARGE WASHER (LATE TYPE)

CAM COVER - GREEN

CAM COVER - BLUE

CAM COVER GASKET

CAP OIL FILTER (SCREW ON TYPE)
SEAL - FRONT CAM CAP

BRACKET-THROTTLE CABLE MOUNTING
THROTTLE BODY - 2WD

THROTTLE BODY - 4WD

GASKET THROTTLE BODY PLENUM
BRACKET PLUG LEADS

PLENUM INTAKE ELBOW

PLENUM COVER - 2WD

PLENUM COVER - 4WD

GASKET LOWER PLENUM

VALVE NON RETURN

CONNECTOR STRAIGHT 1/8 NPT TO FIRTREE
GASKET PLENUM COVER

INLET MANIFOLD

FUEL RAIL - 2WD

FUEL RAIL - 4WD

STUB HOSE

CLIP

SENSOR PLENUM TEMPERATURE
REGULATOR FUEL PRESSURE
BRACKET FUEL REGULATOR
EMISSION VALVE

INLET MANIFOLD GASKET

EXHAUST MANIFOLD (SECONDRY) - 2WD
EXHAUST MANIFOLD (PRIMARY) - 2WD
EXHAUST MANIFOLD - 4WD

EXHAUST MANIFOLD STUD
FLATWASHER M8

NUT STAINLESS STEEL M8

EXHAUST MANIFOLD GASKET

BOLT - HT SPECIAL M8 X 20

STUD STAINLESS STEEL M10
NUT STAINLESS STEEL M10

Issue Five - 20.08.2004

Price

28.62
0.73
N/A
0.79
0.27
3.44
0.64
2.20
35.00
55.50
2.20
2.00

118.56
225.00
18.50
2.30
1.80

4.39
288.85
360.00

1.70

0.97

40.08
72.00
187.50
0.40
N/A
N/A
2.60

63.00
35.69
160.00
1.00
N/A
30.30
45.00
2.40
15.65
2.50

112.05
220.73
350.00
1.40
0.20
1.80
3.60

6.72
N/A
210



Part Number

TURBO CHARGER

PP3486
YB0442
YB0964
YB0328
YB0164
PP3320
YB0294

PP3486
YB1244
PP3761
PP3320
YB0162
YB0637
YB0645

OIL PUMP-SUMP

YB0265
YB0210
YB0270
YB0212

YB0852
YB0210
YB0876
YB0875

YB0072
YB0216
YB0217
YB0326
YB0073
YB0084
YB0213
YB0237
YB0214
YB0215

YB0320
YB0222
YB0219
YB0321

YB0216
YB0217
YB0933
YB0934
YB0628
YB0084
PR0873
YB0213
YB0237

YB1208
YB0218
YB0595
YB0759

Description

STUD STAINLESS STEEL M10

INLET PIPE WATER COOLED HSNG - 2WD
HOSE FUEL RAIL/FUEL PRESSURE REG - 2WD
HOSE CLIP 8 - 16MM - 2WD

OUTLET PIPE WATER COOLED HSNG - 2WD
WASHER

P CLIP

STUD STAINLESS STEEL M10

OUTLET PIPE WATER COOLED HSNG - 4WD
BOLT M8 X 20

WASHER

BANJO BOLT

OIL FEED PIPE

INLET PIPE WATER COOLED HSNG - 4WD

OIL PUMP - 2WD

OIL PUMP DRIVE SHAFT

OIL PUMP INLET/PISTON COOLING RAIL - 2WD
GASKET

OIL PUMP - 4WD

OIL PUMP DRIVE SHAFT

GASKET - OIL PUMP SPRAY RAIL - 4WD
OIL PICK UP/SPRAY RAIL - 4WD

SUMP - 2WD

PLUG OIL DRAIN

SEAL SUMP PLUG

SUMP BAFFLE

OIL RETURN TUBE

BRACKET ENGINE SPEED PICK UP
SEAL FRONT BEARING CAP

SEAL OIL PAN REAR

GASKET RH

GASKET LH

MODINE 6 PLATE

SEAL OIL COOLER

THREADED BUSH

INSERT OIL COOLER ADAPTOR

PLUG OIL DRAIN

SEAL SUMP PLUG

OIL DRAIN TUBE

GASKET - OIL DRAIN TUBE
KNOCK SENSOR

BRACKET ENGINE SPEED PICK UP
ENGINE SPEED PICK UP

SEAL FRONT BEARING CAP

SEAL OIL PAN REAR

SEPARATOR

OIL FILTER

OIL COOLER

INSERT OIL COOLER ADAPTOR

OUTLET CONNECTIONS/WATERPUMP

YB0224

WATER PUMP ASSY - 2WD

Issue Five - 20.08.2004

Price

7.02
27.58
4.50
0.79
30.24
0.05
N/A

7.02
55.00
0.31
0.05
N/A
16.12
41.12

120.00
4.20
184.82
0.48

140.00
4.20
0.24

33.60

118.00
0.48
1.60

17.82
4.41
19.21
2.64
9.02
5.20
5.20

97.79
2.20
1.20
8.70

0.48
1.60
26.22
0.31
62.70
19.21
29.14
2.64
9.02

85.00

5.13
63.29
11.34

72.00



Part Number

YB0225
YB0956
YB0247
YB0387

YB0783
YB0225

DISTRIBUTOR

YB0280
YB0435
YB0282
PP2992
PP3414
YB0229
PP2994

YB0971
FLYWHEEL
YB0823
YB1256
PP2998
YB0293
ENGINE MOUNTINGS
PP2900
YB0407
YB0178

YB0545
YB0546

Description

WATER PUMP GASKET

HOSE MODINE TO CYLINDER HEAD
HOSE CLIP

WATER PUMP PULLEY

WATER PUMP ASSY - 4WD
WATER PUMP GASKET

DIST CAP

PICK UP MAGNET

ROTOR ARM

SEAL DIST CAP

CLIP PIPE SPACER PLASTIC
CLAMP

BOLT/WASHER M8

SINGLE IGNITION LEAD

FLYWHEEL ASSY - 2WD
FLYWHEEL ASSY -4WD
FLYWHEEL BOLT
DOWEL

BOLT
INSULATOR ASSY ENGINE MT LH
INSULATOR ASSY ENGINE MT RH

ENGINE MOUNT LH - 4WD
ENGINE MOUNT RH - 4WD

SPECIAL COSWORTH COMPONENTS

CAMSHAFTS AND PROFILES

YB1016
YB1017
YB0633
YB0634
YB1125
YB1126
YB1165
YB1166
YB1231
YB1232

BLANK INLET

BLANK EXHAUST

INLET STD - PROFILE YB0042

EXHAUST STD - PROFILE YB0042

INLET YBJ-GRP A RALLY - BD14 PROFILE
EXHAUST YBJ-GRP A RALLY - BD14 PROFILE
INLET YBJ RALLY - FBK2 PROFILE

EXHAUST YBJ RALLY - FBK2 PROFILE

INLET YAC - FBK2 PROFILE

EXHAUST YAC - FBK2 PROFILE

THE INLET CAMS ARE DISTINGUISHED FROM THE EXHAUST CAMS BY THE GROOVE

BETWEEN THE NO4 CAMS. ALL CAMS ARE MADE FROM OUR YB1016/YB1017 PART

MACHINED CAM BLANKS. ALL 4X4 CAMS CAN BE USED IN 2WD APPLICATIONS WITH THE

USE OF A YB0970 CAM SPACER. ALL OUR RACES CAMS HAVE A PHOSPHATED SURFACE FINISH

Issue Five - 20.08.2004

Price

0.42
8.70
N/A
40.00

65.57
0.42

13.80
N/A
7.50
0.12
0.29
1.86
0.20

35.00

134.85
195.00
1.20
1.32

0.23
33.73
34.67

42.12
42.12

80.00
80.00
121.08
103.00
190.76
190.76
200.00
200.00
172.80
N/A



Part Number

Description

SPECIAL COSWORTH COMPONENTS CONT.

BIG END BOLT

YB0502

CYLINDER HEAD

YB8069
YB8131
YB0611

GASKET SET

KK0816
KK0817
KK0574
KK0529
KK0791
KK0776

PISTONS

PA2095
PR1050
PR1051
PR1052

PA2062
PR1050
PR1051
PR1052

PA2062+025
PR1053
PR1054
PR1055

PA2062+050
PR1056
PR1057
PR1058

PA0982
PP2525
PR1051
PR1052

PA1167+025
PR1053
PR1054
PR1055

PA1167+050
PR1056
PR1057
PR1058

PA1086
PR1050
PR1051
PR1052

GRP A ROD BOLT

4WD STD ESCORT CYLINDER HEAD
N/ASP YBM CYLINDER HEAD
CYLINDER HEAD GASKET - GRP A

4WD LESS HEAD GASKET

2WD LESS HEAD GASKET

2WD GASKET SET (C/W STD HEAD GASKET)
2WD GASKET SET (C/W GRP A HEAD GASKET)
4WD GASKET SET (C/W STD HEAD GASKET)
4WD GASKET SET (C/W GRP A HEAD GASKET)

STD COSWORTH 2WD PISTON (C/W PINS & CLIPS)
TOP RING

2ND COMP RING

OIL RING

STD COSWORTH 4WD PISTON
TOP RING
2ND RING
OIL RING

STD COSWORTH 4WD PISTON (+0.25)
TOP RING
2ND RING
OIL RING

STD COSWORTH 4WD PISTON (+050)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 7.2:1 (STD)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 7.2:1 (+0.25)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 7.2:1 (+0.50)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 6.2:1 (STD)
TOP RING
2ND RING
OIL RING

Issue Five - 20.08.2004

Price

13.36

1,300.24
1,500.00
55.50

114.16
114.16
137.90
169.66
117.25
169.66

115.00
7.50
5.20
7.50

115.00
7.50
5.20
7.50

115.00
13.50
5.20
13.50

115.00
13.50
8.50
13.50

115.00
10.56
5.20
7.50

115.00
13.50
5.20
13.50

115.00
13.50
8.50
13.50

115.00
7.50
5.20
7.50



Part Number

Description

SPECIAL COSWORTH COMPONENTS CONT.

PA1086+025
PR1053
PR1054
PR1055

PA1079
PR1050
PR1051
PR1052

PA1079+025
PR1053
PR1054
PR1055

PA1079+050
PR1056
PR1057
PR1058

PA1314
PP2525
PR1051
PR1052

PA1314+025
PP3912
PR1054
PR1055

PA1249
PP2525
PR1051
PR1052

PA1249+025
PP3912
PR1054
PR1055

PA1401
PP2111
PP2111
PP2112

KK1017
KK0508
KK0637
KKO0755

GRP A 2WD PISTON 6.2:1 (+0.25)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 6.8:1 (STD)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 6.8:1 (+0.25)
TOP RING
2ND RING
OIL RING

GRP A 2WD PISTON 6.8:1 (+0.50)
TOP RING
2ND RING
OIL RING

GRP A 4WD PISTON 7.2:1 (STD)
TOP RING
2ND RING
OIL RING

GRP A 4WD PISTON 7.2:1 (+0.25)
TOP RING
2ND RING
OIL RING

N/ASP COSWORTH PISTON 12:1 (STD)
TOP RING
2ND RING
OIL RING

N/ASP COSWORTH PISTON 12:1 (+0.25)
TOP RING

2ND RING

OIL RING

N/ASP 94MM COSWORTH PISTON (STD)
TOP RING
2ND RING
OIL RING

RING PACK - STD BORE

RING PACK - STD BORE (C/W THIN TOP RING)
RING PACK - +0.25

RING PACK - +0.25 (C/W THIN TOP RING)

Issue Five - 20.08.2004

Price

115.00
13.50
5.20
13.50

115.00
7.50
5.20
7.50

115.00
13.50
5.20
13.50

115.00
13.50
8.50
13.50

115.00
10.56
5.20
7.50

115.00
6.20
5.20

13.50

115.00
10.56
5.20
7.50

115.00
6.20
5.20

13.50

125.00
6.25
6.25
9.00

80.80
80.80
111.77
99.60



